
 

Bureau of Environmental Services • City of Portland 

City of Portia nd 
Environmental Services 

Mike Jordan, Director 

■ 

Biosolids 
Management 

Plan 

June 2019 

• Nick Fish, Commissioner 



 
 

 

 
City of Portland 

 
Bureau of Environmental Services 

 
 
 

BIOSOLIDS 
MANAGEMENT PLAN 

 
 

 
 
 

June 2019 
 
 



 
 



 
 i 

 
Table of Contents 

 
 Page 
 
List of Tables  ............................................................................................................................. ii 

List of Figures  ........................................................................................................................... vi 

Section 1 - Executive Summary  ...................................................................................... 1-1 
[...]
first-stage digestion of raw thickened primary solids and thickened waste activated solids. 
 
 

Table 3-1 Summary of CBWTP Estimated Solids Production - 20181 
 

Parameter 
Average dry 

tons/day 
 

Dry tons 

Estimated solids production ≈ 45 ≈ 16,000 
1Estimate based on process calculations from Heather McKenna – BES Wastewater Engineering. 

 
Biosolids final destinations for the year are summarized in Table 3-2.  
 
 

Table 3-2 Summary of CBWTP Solids Destinations – 20181 
 

Parameter 
Average dry 

tons/day 
 

Dry tons 

Total Land Applied Biosolids 21.73 7,930 
- Land Applied at Madison Ranches - 5,792 
- Land Applied in Sherman County - 2,138 

Total Landfilled Biosolids2 - 1,206 
Total 25.03 9,136 
1Based on truck ticket and lab data summarized by Willy Park, Engineering Technician III and Auburn Mills, 
Operations Specialist.  
2An additional 973 dry tons of digester cleanings were removed from the CBWTP and disposed of at the Wasco 
County Landfill in 2018. Data provided by Bill Sterling. Digesters 1 and 3 were cleaned in 2018.  

 
In 2018, solids produced at the CBWTP were dewatered and land applied, landfilled, or directed 
to Triangle Lake for seeding and stabilization prior to dredge removal. Solids sent to Triangle 
Lake undergo further biological stabilization and degradation. Land application amounts were 
lower in 2018 as the CBWTP continued to seed its newly constructed lagoon cells. Biosolids land 
applied in 2018 consisted of 98% freshly digested biosolids and 2% from the Triangle Lake 
stabilization lagoon. 

 
BIOSOLIDS LAND APPLICATION  

 
Bulk Class B biosolids were transported by contract haulers via truck/pup configuration vehicles. 
Solids were transported approximately 200 miles to Madison Ranches and approximately 120 
miles to Sherman County (Sections 10, 13, & 14).  Solids were unloaded onto one of several 
staging areas pending land application.   
 
Biosolids applied as a soil amendment improved soil physical conditions and fertility.  In addition, 
the conversion of raw wastewater solids to biosolids significantly reduced the volume of CBWTP 
solids requiring disposal. 



 
 4-1 

SECTION 4 
BACKGROUND 

 
Before 1947, all City wastewater and stormwater flows were discharged directly into the 
Willamette River and the Columbia Slough through more than 60 outfalls.  Over the years, 
discharge from these outfalls had a severe adverse impact on the area’s waterways.  Dissolved 
oxygen levels of zero were common in the Willamette River during the summertime. 
 
In 1947, in an effort to restore water quality and allow beneficial uses of the area’s waterways, the 
City embarked on an aggressive capital improvements program dedicated to the diversion, 
collection, and treatment of wastewater in a combined sewer system.  One major element of the 
program included construction of the first phase of the CBWTP (completed in 1952; Section 5).  
Other major improvements, which benefited water quality, occurred with the construction of the 
TCWTP in 1965 (Section 6) and the expansion of the CBWTP and TCWTP to secondary 
treatment plants in 1974 and 1976, respectively. Further improvement of water quality should be 
realized with the operation of new dry and modified wet weather treatment facilities, which were 
placed online at the CBWTP in 2001 and 2008 (Section 5).  

 
Pursuant to an Amended Stipulation and Final Order (ASFO), the City of Portland was required 
to eliminate 94 percent of combined sewer overflows to the Willamette River by 2012.  Combined 
sewer overflows along the Willamette River are now intercepted and conveyed to the CBWTP.  
The first phase of combined sewer reconstruction, the West Side CSO, was completed in late fall 
2006. The final phase, the East Side CSO, was completed in December 2011.  
 

SERVICE AREA CHARACTERISTICS 
 
The service area boundary for the City of Portland covers approximately 92,300 acres (31,585 
acres are served by a combined sewer system, and 60,686 acres are served by a separate sanitary 
sewer system).  Water consumption records indicate that 60% of the total dry weather flow 
originates from combined sewer services areas, while the remaining 40% originates from 
separated sewer services areas.  Portland has a total of approximately 165,000 residential 
customers and 13,300 commercial customers.  The wastewater load population equivalent to the 
CBWTP is about 778,000 (based on 0.2 pounds BOD per person per day).   
 
Portland’s sewer collection system consists of a network of 2,629 miles of collection system 
piping (1,004 miles of sanitary sewer including force mains, 913 miles of combined sewer, and 
712 miles of sewer laterals) and 40,949 sewer manholes. The system also includes two 
wastewater treatment plants and 98 pump stations. There are 83 City-owned and operated pump 
stations, 5 pump stations owned by other public agencies that are operated and maintained by the 
City under satellite or easement agreements, and 10 privately-owned septic tank effluent pumping 
systems that are maintained by the City under agreements with the property owners.



 
 4-2 

 
HISTORICAL FLOWS – CBWTP 

 
Dry-weather (May through October) flow records for the CBWTP indicate that hourly flows 
typically range from 25 mgd to 80 mgd.  Wet-weather (November through April) flow records for 
the CBWTP indicate that hourly flows to the treatment plant vary depending upon storm 
intensity, but they can exceed 400 mgd. 
 

FUTURE FLOW PROJECTIONS 
 
Portland identified two milestone years for establishing future flow projections for the CBWTP; 
2010 and 2040.  The corresponding average annual flows (AAF) projections for these milestone 
years were 100.3 mgd, and 123.2 mgd, respectively.  The population estimates that correspond to 
these milestone years are 527,000 and 659,000, respectively. 
 



 
 5-1 

SECTION 5 
DESCRIPTION OF FACILITIES AT CBWTP 

 
The CBWTP site is bounded by Columbia Boulevard and the Union Pacific railroad tracks to the south, 
Burlington Northern main-line railroad tracks to the west and Union Pacific railroad tracks to the north 
and east.  The main mechanical plant is located on 73.5 acres (Figure 5-1 and 5-2).  In addition to the 
main plant, a 22.5-acre tract immediately NW and across North Portland Road from the mechanical 
plant has been acquired for future treatment facility expansion.  Also, the CBWTP complex includes a 
51-acre area north of the mechanical plant where the Triangle Lake facultative solids lagoon is located. 
 

Figure 5-1. Columbia Boulevard Wastewater Treatment Plant 

 

N 

OPS 
BU~NG 

□ 
'6 d7 

AJN ~ 1 
GATE 

---
~~ 

l.,J ~ .... : ~ .... 

% 

~ 

l z~. ~- COLU M BIA -✓-
COLUMBIA BOULEVARD 

WASTEWATER 
TREATMENT PLANT 

CITY OF PORTLAND, OREGON 
BUREAU a'" ENVIROhMENTAL SERVICES 



 
 5-2 

HISTORY 
 

The first major wastewater treatment plant constructed for the City of Portland was completed at 5001 
North Columbia Boulevard in 1952 (Table 5-1). 

 
Table 5-1.  Chronological Development of CBWTP Facilities 

• Primary Plant − Placed into service − 1952 
• Effluent Chlorination System Construction − 1961 
• Major Primary Plant Expansion − 1968 & 1969 − Upgrade included the enlargement of the plant’s 

administrative building and the addition of a digester pump house.  
• Solids Lagoon Construction − 1970 
• Secondary (Waste Activated) Plant Construction − 1974 
• Construction of Four New Anaerobic Digesters − 1983 
• Taulman-Weiss Within-Vessel Composter Construction − 1984 
• Chlorine Containment Building Construction – 1992 
• Biosolids hopper construction – 1993 
• Outfall Diffuser Construction – 1995 
• Reuse Water Reclamation Plant Addition − 1996 
• Replacement Headworks (Preliminary Treatment) Construction − 1996 and 1997 
• Solids Pump Booster Station Construction − 1998 
• Chlorination System Addition – 1999 
• 200 kW UTC PC 25 phosphoric acid fuel cell addition –1999 
• Columbia Slough Consolidation Conduit Construction – 2000 
• Wet Weather Influent Pump Station Construction – 2000 
• Primary Clarifier Addition (Dry Weather Flow) – 2000 
• Dechlorination Facility Construction – 2000 
• Second Wet Weather Outfall Pipeline and Diffuser Construction – 2000 
• Wet Weather Primary Clarifier Improvements – 2001 
• Four Capstone 30 kW microturbines installed – 2003 
• Belt Filter Press High Pressure Zone Installations – 2003 
• Wet Weather Capacity Improvements – 2006 
• Sodium Hypochlorite System Installed to Replace Gas Chlorine for Effluent Disinfection – 2006 
• Effluent Pump Station Improvements – 2006 
• 1.7 Megawatt Cogeneration Facility – 2008 
• 4-New Alfa Laval-300ft2 spiral heat exchangers (Digesters 5, 6, 7 and 8) – 2008 
• Dry Weather (Primary) Clarifier Addition (4th Clarifier) – 2008 
• Digester 3 Mixing Improvements – 2009 
• Wet Weather Screening Facility – 2011 
• Construction of two new digesters (D9 & D10) – 2011 
• Chemically Enhanced Primary Treatment (CEPT) – 2012 
• Secondary Process Improvement project, (SPI) – 2014. 

 
The original plant provided preliminary and primary treatment, with no disinfection.  It was designed for 
an average dry weather capacity (ADWC) of 60 million gallons per day (mgd) and peak wet weather 
capacity (PWWC) of 155 mgd.  Raw solids generated by the original primary plant were stabilized by 
anaerobic digestion and stored in a sewage stabilization pond located at the northwest corner of the 
plant immediately south of the Columbia Slough in an area now occupied by the secondary plant.  
Disinfection of plant effluent by chlorination was added in 1961.  A description of various plant 
modifications that have taken place since then follows. 
 



 
 5-3 

The first major plant expansion, completed in 1969, increased the capacity of the primary treatment 
units to 100 mgd ADWC and 300 mgd PWWC.  Parshall flumes replaced venturi flumes as flow 
measuring devices, and cyclonic grit separators replaced mechanically raked grit channels.  Primary 
clarifier tankage was doubled, and two gravity primary sludge thickeners were added.  Facultative 
sludge lagoons were also constructed immediately north of the plant across the Columbia Slough in 
1970 (Section 9, Figure 9-1). 
 
Secondary treatment by activated sludge was added in the northwest area of the plant during 1974. 
Plant capacity, after completion of the 1974 expansion, was 100 mgd ADWC, 200 mgd PWWC 
(secondary), and 300 mgd PWWC (primary). 
 
A coarse grit removal system was added to the headworks in 1975.  This modification included a 
septage dumping station. 
 
Four new anaerobic digesters were added in 1983, tripling the plant’s digestion capacity.  The new 
digesters allowed 2 aeration basins, which had been used for aerobic digestion, to resume operation as 
aeration basins.  A third primary sludge gravity thickener was also constructed during this period. 
 
New belt presses replaced vacuum filters for dewatering biosolids in 1982 and a 60 dry ton per day 
Taulman-Weiss within-vessel composting system was constructed in 1984. 
 
A new maintenance building and crew quarters were constructed in 1991 near the present 
administration building (Dodd Center). 
 
New chlorination facilities were constructed in 1992 to meet revised Uniform Fire Code requirements 
for emergency scrubbers.  In 1994, modifications to the secondary treatment system were completed.  
These modifications included reconfiguring the aeration tanks to plug flow selector technology, 
converting the aeration tanks to fine bubble diffusion, adding additional wide-range blower capacity to 
take advantage of the energy savings of the new diffusers, and modifying secondary clarifiers to improve 
performance and hydraulic capacity. 
 
A 6.0 mgd peak (expandable to 12.0 mgd) reuse water reclamation plant was constructed immediately 
north of secondary clarifiers in 1996.  The disinfected secondary effluent is processed through EnvirexTM 
microscreens and the system is designed to produce reclaimed water for a variety of CBWTP process 
uses (e.g., wash down water, spray nozzles, scum cleaning and channel cleaning), and a water feature 
immediately southwest of the new headworks.  Reclaimed water will also be used as an additional water 
supply for plant grounds green scape irrigation.  The wastewater reclamation plant was designed to 
produce Class B (Level III) effluent. 
 
For safety and modernization reasons, construction of a new headworks was initiated to replace the 
existing preliminary treatment building in 1996.  The old headworks configuration and its numerous 
conveyors made maintenance and operations unsafe.  Antiquated bar screens required manual cleaning 
and needed to be replaced with automatic screens.  The replacement headworks was completed in 1997. 
 
A new solids booster pump station was placed on line immediately northeast of Digester 8 in September 
1998.  The booster station facilitates pumping to Digesters 5 to 8 of thickened primary solids from 
existing gravity thickeners, dry weather primary clarifier solids, raw thickened waste activated solids 



 
 5-4 

and primary digested solids trucked to the CBWTP from the TCWTP.  The pump station is designed to 
facilitate the transfer of thickened primary solids (3 to 7% total solids) to digesters from a 20,000-gallon 
wet well via three variable speed progressive cavity (200 to 350 gpm @ 40 psi) pumps. 
 
In 1999, the disinfection (chlorination) system was expanded to increase capacity and provide various 
improvements to the system.  Two new 10,000 pound per day and two-2,000 pound per day 
chlorinators were added.  More flexibility was also added to the controls so that the chlorination system 
could be operated in compound, flow-paced, or residual mode.  The improvements also provided 
flexibility to separately disinfect the secondary effluent (dry weather flow) and primary effluent (wet 
weather flow). 
 
In 2000, many new facilities and major modifications were added to the CBWTP to capture and treat 
the Columbia Slough Combined Sewer Overflows (CSO), as required by the ASFO.  The expansions 
and modifications included: a new Columbia Slough Consolidation Conduit (CSCC), a new Wet 
Weather Influent Pump Station (WWIP), three new Dry Weather Primary Clarifiers (DWCL), new 
Dechlorination Facilities at Hayden Island (HIDC), and extension of an existing outfall pipeline and a 
new outfall diffuser for wet weather flows.  In 2004, construction was initiated to further increase 
influent and effluent pumping capacity in anticipation of increased flows resulting from CSO 
improvements to be completed in the next few years. 
 
The CSCC is constructed parallel to the main interceptor (along North Columbia Boulevard), stretching 
from NE 13th Avenue and Lombard to the CBWTP.   The CSCC consists of approximately two miles of 
6-feet diameter pipeline and two miles of 12-feet diameter piping.  It is designed to capture CSO that 
historically discharged to the Columbia Slough and store and convey wastewater pending treatment at 
the CBWTP.  When there is no stormwater to be captured, a small flow of approximately 5 to 10 mgd 
is diverted from the main interceptor into the CSCC to prevent excess sediment deposition. 
 
The wet weather influent pump station (WWIP) is constructed where the CSCC enters the CBWTP to 
lift the collected wastewater to the headworks for preliminary treatment.  The WWIP consists of three 
low-flow pumps (10 mgd each), three high-flow pumps (25 mgd each) and three peak flow pumps (16 
mgd) which provide a total pumping capacity of 153 mgd.  Pumps are equipped with variable frequency 
drives. Odorous air generated and collected at the WWIP is conveyed to the odor control facility at the 
headworks for treatment. 
 
Three new 40 mgd rectangular primary clarifiers (DWCL) were constructed in 2000 to receive and treat 
dry weather flows up to 120 mgd.  Flow in excess of 120 mgd is diverted to the existing (wet weather) 
primary clarifiers.  Flow to the DWCL is controlled by magmeters and modulating gates at a flow 
splitting structure downstream of the headworks.  Only flow through the DWCL receives secondary 
treatment.   The primary clarifiers are covered to prevent the escape of odorous air generated during 
sedimentation inside the clarifiers.  Captured air is treated at an odor control facility adjacent to the 
clarifiers.  

 
Dechlorination facilities (HIDC) were constructed at Hayden Island during 2000 to ensure chlorine 
residuals discharged into the Columbia River remain within permit limits.  Liquid sodium bisulfite is 
injected into plant effluent, by metering pumps, before it is discharged into the Columbia River. 
Sampling for chlorine residual is performed, prior to and after sodium bisulfite injection, to control the 



 
 5-5 

amount of chemical used and to report the final value of the chlorine residual in the effluent.  The HIDC 
has its own emergency generator for backup power. 
 
A second outfall diffuser was added to an extended outfall pipeline in 2000.  With the completion of this 
system, two separate outfall pipelines equipped with outfall diffusers now connect the CBWTP to the 
Columbia River.  Intermediate linkages between outfall pipelines allow flows amid pipelines to be 
crossed so discharge can occur from either outfall diffuser. 
 
In 2001, conversion of the existing primary clarifiers to wet weather service was completed.  The 
conversion included automation of gates for filling and emptying and the addition of flushing, 
washdown, and dewatering equipment.  
 
Sodium hypochlorite facilities were completed in 2006.  These additional facilities included storage and 
dosing facilities to replace gas chlorine for effluent disinfection. 
 
In 2006, improvements were completed which increased the capacity of the wet weather influent pump 
station; removed hydraulic restrictions at the headworks inlet structure and enabled connection of a wet 
weather headworks meter in the bypass channel; added diversion gates upstream from wet weather 
primary clarifiers, and replaced some wet weather primary clarifier inlet piping.  Three peak flow pumps 
were added to the WWIP to increase its design capacity to 135 mgd. 
 
In 2006, effluent pump station improvements and rehabilitation of a portion of the 102-inch outfall 
pipeline were completed in order to facilitate a peak discharge capacity of 450 mgd. 
 
In April 2008, a 1.7 megawatt (two-850 kW internal combustion reciprocating engine generators) 
facility was placed on line.  The combined heat power system is fueled by biogas generated via first-
stage anaerobic mesophilic digestion and designed to provide 40 to 50% of the power needed to 
operate the CBWTP.  Digester gas fuel is treated to remove moisture, H2S and siloxane.  Heat 
recovered from the system is used to heat the digesters.    
 
In mid-December 2008, construction on a fourth 40 mgd dry weather primary clarifier was completed 
and placed on-line. 
 
In March 2009, Digester 3 (Blend Tank) was retrofitted with a new pumped recirculation mixing 
system. The system is comprised of two ~1500 gpm chopper-style pumps and discharge nozzles 
designed to better suspend material within the tank. 
 
In early 2010 a retrofitted wet-weather screening facility was placed into service. The new facility has a 
rated capacity of 150 MGD and is made up of 4 climber-style perforated plate screens. 
 
In late December 2011, 2 new 2.8 MG primary digesters were placed online. 
 
In September 2012, chemically enhanced primary treatment (CEPT) facilities were completed. The 
CEPT facilities add ferric chloride and polymer to improve settling of solids in the wet weather primary 
clarifiers. 
 
 



 
 5-6 

In 2014, the SPI project was implemented to better utilize and extend the capacity of the activated 
sludge system. The improvements allow the existing plug flow process to operate in step feed or several 
wet weather, or high flow, operating modes to maximize the treatment capacity of the activated sludge 
system. The updated modes include: 
 
Step Feed Mode; During normal operation of the step feed mode, primary effluent into the aeration 
basins is split to discharge 65 percent into Zone 1 and 35 percent into Zone 6. 
 
Wet Weather Step Feed Mode; Intended to operate during heavier rain events (wet weather conditions) 
that exceed the 65/35 flow split under the normal step feed mode, the wet weather step feed mode sets 
a code- adjustable maximum flow rate to Zone 1 and all excess flows divert to Zone 6. During operation 
of this mode there is no longer a 65/35 flow split between Zone 1 and Zone 6. Zone 6 continues to 
receive excess primary flows until the clarifiers reach capacity. This mode operates during 
moderate rain events that overload the secondary clarifiers during the normal step feed mode. 
 
Step Feed with RAS Storage (Wet Weather Mode); During long duration peak wet weather flow events 
the aeration basins operate in a step feed with RAS storage mode. During these events BOD loadings 
and temperatures in the secondary processes tend to be significantly reduced, encouraging the growth of 
filamentous organisms. In this mode, primary effluent is discharged at a 65/35 split between Zones 2 and 
6. Zone 1 becomes the aerobic RAS storage zone, and Zones 2 and 3 become the anaerobic selector 
zones. Aeration in Zone 1 can be operated on and off by a timer. The secondary process can be 
operated under these flow conditions for several consecutive days. 
 
Contact Stabilization (Wet Weather Mode); Contact stabilization mode is intended to maximize the 
capacity of the secondary treatment system and is intended to operate under the peak flow conditions. 
While operating in the contact stabilization mode all primary effluent is directed to Zone 6. Under this 
mode the solids loading rate in the clarifiers is reduced to a level greater than all other operation modes. 
However, this mode also runs the risk of detrimental sludge settleability impacts and can only be run for 
short time periods (typically one to two days). 
 

FUTURE GROWTH - CBWTP 
 
In 1995, a long-range facilities plan was completed for the CBWTP.  The plan identified improvements 
necessary to meet community wastewater treatment needs through the year 2040.  The facilities plan 
also addressed improvements to the Triangle Lake Lagoon and made long-range recommendations for 
the plant’s biosolids recycling program. Future growth needs and CIP projects were further defined and 
identified in facilities plan updates in 2010 and 2016.   
 
In addition to the facilities plan, the CBWTP Master Plan is required for conditional land use approval 
of projects planned at CBWTP.  In 2011, the previous 2004 CBWTP Master Plan land use document 
was updated and then approved by the City’s Bureau of Development Services (BDS). The projects 
identified at the time have either been completed, are in the process of being completed, or are planned 
to be completed over the next 5 to 10 years.  The 2016 facilities plan update identified additional site 
improvements focused on increasing secondary capacity over the next 7 years.  A master plan update is 
currently being finalized to be submitted for approval by BDS. 
 



 
 5-7 

UNIT PROCESSES 
 
Design criteria and a description of the capacity of the unit processes used at the CBWTP are 
summarized in Table 5-2. Process Flows are detailed in Figure 5-2. 
 

HEADWORKS 
 
Flow enters the plant through a box-section-shaped influent line and is split into two equal portions just 
upstream of influent pumping (Table 5-2).  These flow streams can be isolated by two hydraulically 
operated sluice gates.  There are also emergency bypass gates to allow gravity flow directly to primary 
treatment in the event that the influent pumping system fails. 
 

PRELIMINARY TREATMENT 
 
The Headworks preliminary treatment system is comprised of magnetic flow meters (one at the 
discharge of each influent pump) for flow measurement, bar screens that remove objects greater than 
5/8” followed by screenings presses (never used), grit basins with grit washer separators, and a septage 
receiving station. A wet weather screening facility was brought on-line in 2011. (Table 5-2). 
 
Four screens occupy the original flow channels leading to the Wet Weather Primary Clarifiers. Rising 
panels on each screen form a continuous filter with 6mm (1/4 inch) perforations to remove small 
contaminants and lifting tines on every fifth panel pick up larger objects. A minimum of two screens are 
started when flow is seen from either the Headworks Bypass Channel or the Wet Weather Influent 
Diversion Structure. Additional screens start automatically as flow increases. 
 
The screened material is discharged into a sloped flume where water conveys it to two 
washer/compactors. One compactor can handle most of the screening material except when very high 
debris accumulation occurs, such as autumn leaf dropping. The second compactor can be set to start 
when high level is seen in the first one. Organic material is washed from the screenings during 
compression and sent to the treatment plant’s Recycle Pump Station. The compacted screenings are 
discharged to a 10 yard box for disposal at a landfill. 
 

PRIMARY TREATMENT 
 
Following preliminary treatment, flow up to 120 mgd is routed to the dry weather primary clarifiers.  
Flow in excess of 120 mgd is diverted to the wet weather primary clarifiers.  Flow to the dry weather 
clarifiers is controlled by modulating gates at a flow diversion structure downstream of the headworks.  
Primary effluent from dry weather clarifiers receives secondary treatment, prior to disinfection and 
discharge into the Columbia River.  Primary effluent from the wet weather clarifiers is disinfected prior 
to discharge into the Columbia River. 
 
Dry weather clarifiers have deep hoppers for collecting and thickening sludge as well as skimmers for 
removing floating scum.  Solids which accumulate in the clarifiers are pumped directly to the digester 
booster pump station.  The Wet weather clarifiers lack thickening sludge hoppers.  Thin solids 
accumulating in these clarifiers are continuously pumped from the clarifiers to either the dry weather 
clarifiers or the gravity thickeners prior to being pumped to the digester booster pump station. 
 



 
 5-8 

Table 5-2.  Design Criteria and Capacity at the CBWTP 
Design Flow 

Average Dry Weather Capacity (ADWC) 
Peak Wet Weather Capacity (PWWC) 

 
110 mgd    
450 mgd when pumping to Columbia River 
is required 

Design BOD5 Loading 
Average Dry Weather Month 
Maximum Dry Weather Month 

 
159,294 lb./d 
241,860 lb./d 

Design Effluent Requirements 
Maximum Monthly Average TSS 
Maximum Monthly Average BOD5 

 
30 mg/l 
30 mg/l 

Influent Pumps (Wet Weather Influent PS) 
 Number 
 Type 
 Speed 
 Capacity  

Horsepower  

 
9 
6 Submersible and 3 dry pit submersible 
6 Variable and 3 fixed (600 rpm) speed  
3 @ 10 mgd, 3 @ 16 mgd & 3 @25 mgd 
3 @ 90 hp, 3 @ 150 hp & 3 @ 250 hp 
 

Influent Pumps (Replacement Headworks) 
Number 
Type 
Speed 
Capacity  
Horsepower 

 

 
6 
Centrifugal 
5 Variable and 1 fixed speed 
4 @ 75 and 2 @ 40 mgd 
4 @ 450 and 2 @ 250 hp 

Preliminary Treatment 
Trash Racks (seldom used) 
 Number 
 Size 
Bar Screens 
 Number 
 Spacing 
Grit Basins 

Number 
Type 
Size 
Efficiency 

Perforated Plate Screens 
Number 
Type 
Size 

Screenings Flume 
      Number  

Type 
      Size 

Washer/Compactors 
Number 
Type 
Size 

 
 
4 
Clearance, 6 inch 
 
5 
Clearance, 5/8-inch 
 
6 
Mechanically induced vortex 
24 ft diameter 
85 percent at 130 mgd 
 
4 
6 mm perforated panels w/tines 
37.5 MGD 
 
1 
Stainless steel trough 2 % slope 
156 ft3/hr 
 
2 
80:1 compression 
550 gpm, 156 ft3/hr each 

Primary Treatment 
Primary Clarifiers (Dry Weather) 
 Number 
 Size 
 Overflow Rate  

 

 
 
4 
250 by 60 by 10-14 ft 
2,666 gpd/sq ft @ 160 mgd 



 
 5-9 

Table 5-2.  Design Criteria and Capacity at the CBWTP 
Primary Treatment 

Primary Clarifiers (Wet Weather) 
Number 
Size 

 Overflow Rate 

 
 
8 
225 by 58 by 10 ft 
3,065 gpd/sq ft @ 290 mgd with one unit 
out of service 

Aeration Basins 
 Number 
 Size 
 Volume (each) 
 Capacity (each) 
Design Organic Loadings 

Instantaneous Peak 
Diurnal Peak 
Minimum 

 Detention Time 

 
8 
381 by 40 by 17 ft 
1.8225 million gallons 
20.0 mgd at an SVI of 80 ml/g 
 
120,000 BOD and 17,800 NH3 lb./d 
90,000 BOD and 13,350 NH3 lb./d 
20,000 BOD and 3,000 NH3 lb./d 
3.5 hrs at ADWC @ 100 mgd & 60% RAS 

Aeration Equipment 
Type 

Mixer 
Type (Anoxic Zone) 

 
Fine bubble diffuser 
 
Floating mixer 

Secondary Clarifiers 
 Number 
 Type 
 Size 
 Side Water Depth 
Surface Overflow Rate 

Solids Loading Rate 
Detention Time 
Sludge Removal 

 
8 
Square, peripheral-feed 
125 ft 
12.5 ft 
800 gal/d/ft2 at ADWC @ 100 mgd 
32.4 lb/d/ft2 
2.79 hours at 100 mgd 
Revolving suction arm 

Sludge Recirculation 
Number of Pumps, Each Clarifier 
Type 
Combined Capacity 

 
2 
1 variable speed, 1 constant speed 
62.5 mgd 

Disinfection 
 Type 
 Control 
 
 Storage 
       Metering pumps 
       Reactor 
 Detention Time 

 
Sodium hypochlorite 
Residual-paced, flow-paced or compound 
loop 
75,000 gallons 
4 dry weather & 4 wet weather 
Chlorine contact pipe 
22 minutes @ 300 mgd 

Effluent Pumping 
Number  
Speed 
Type 
Rated Head 
Rated Capacity 

 
5 
Variable speed 
Vertical Turbine 
43 ft 
90 mgd each 

 
 
 
 



 
 5-10 

 
SECONDARY TREATMENT 

 
Activated sludge unit processes used for secondary treatment were designed for an ADWC of 100 mgd 
and a PWWC of 200 mgd.  The difference between the 300 mgd PWWC for primary treatment and 200 
mgd for secondary treatment peak flow was designed to divert secondary treatment and blend with 
secondary effluent for subsequent disinfection and discharge.  Actual daily capacity of the secondary 
system was limited to 80-100 mgd before the 1994 modifications. The secondary treatment capacity 
was increased to 135 mgd sustained peak (four hour) flow.  Flow through the secondary treatment 
system is measured via an open channel compound-ultrasonic flow meter. 
 
Primary effluent receiving secondary treatment is divided among eight aeration basins.  Each basin is 
381 feet long by 40 feet wide and operates with about 17 feet of water depth.  Secondary influent, 
under plug flow mode of operation, enters the basin with the return activated sludge (RAS) at the head 
end of the basin.  RAS can either be directed to the secondary influent channel or the head end of each 
basin.  Secondary influent under step-feed mode of operation is also available. The units are designed to 
provide anaerobic selector technology at the front end of each basin via mixers.  Effluent launders run 
the width of the end of each basin. 
 
Outside the anoxic zone, aeration is provided by fine-bubble diffused aeration with full floor coverage of 
the basin.  Aeration air is supplied by four centrifugal blowers. 
 
The aeration basins must be operated in pairs.  Basin pairs cannot be drained separately except for 
Basins 7 and 8.  Openings in the center of the common walls in Basins 1 through 6 dictate that there be 
no differential head. 
 
Each aeration basin has an associated secondary clarifier.  The eight secondary clarifiers are 125-feet 
square tanks with 12.5 feet of side water depth and flat bottoms.  The flow path through the clarifiers is 
peripheral feed and peripheral overflow.  Sludge is withdrawn by direct pumping through articulated 
sludge collector arms.  The clarifiers were originally designed for a surface overflow rate of 100 mgd at 
800 gallons gpd/ft2 and a peak overflow rate of 1,600 gpd/ft2 at 200 mgd.  Operational experience 
established a peak overflow rate of 640 gpd/ft2 before 1994.  After 1994, modifications increased the 
overflow rate. 
 
Two RAS pumps, connected to a shared VFD, are connected to each clarifier.  Both discharge into a 
common line containing a flowmeter and flow control valve.  Under the original design, RAS was 
returned only to the basin associated with the clarifier from which it was drawn, resulting in eight 
independent activated sludge plants, side by side.  A modification to the system permitted combining 
RAS from all eight clarifiers and returning the combined flow to the secondary influent channel 
upstream of the aeration basins. Since the SPI project of 2014, RAS is returned to each individual AB 
from a mix box via a return that runs along the floor of the Abs.  
 
 
 
 
 
 



 
 5-11 

 
EFFLUENT PUMPING, DISINFECTION AND DECHLORINATION 

 
As long as river stages remain normal, under most operating conditions, the 2 two-mile long outfall 
pipelines can carry 120 to 160 mgd CBWTP effluent by gravity to diffuser structures in the Columbia 
River.  A diffuser consists of a flow diffusion manifold equipped with multiple discharge outlets of 
regulated rubber duckbills. 
 
Under certain conditions of high river levels or increased plant flow, effluent pumping is required. Five 
90-mgd pumps can be actuated to discharge through two outfall pipelines.   
There are emergency bypass flow diversion structures at the Oregon Slough and the Columbia Slough 
as well as an open-ended outfall at the Columbia River (Outfall 2.2). The diversion structure discharging 
to the Columbia Slough is engaged only in case of an emergency.  
 
The configuration of the wet well and control gates at the CBWTP effluent pump station permits either 
mixed wet weather-secondary or secondary effluent alone to be pumped by dry weather pumps.  The 
wet weather pumps can pump wet weather effluent, or a combination of wet weather and secondary 
effluent. 
 
Chlorine gas disinfection was replaced with sodium hypochlorite disinfection in winter 2005.  Sodium 
hypochlorite solution is metered into plant effluent and retained in the discharge lines for sufficient time 
to enable disinfection to occur.  Hypochlorite solution is stored in five tanks (with a combined capacity 
75,000 gallons) and metered into effluent via peristaltic pumps (four variable speed dry weather and 
four additional variable speed wet weather flow pumps).  
 
The outfall pipeline system to the Columbia River provides sufficient detention time to meet chlorine 
contact requirements if flow rates are within design limits.  If high chlorine residual is detected in the 
plant effluent, sodium bisulfite is used to dechlorinate to ensure chlorine residual is below discharge 
limits. 
 

SOLIDS HANDLING1 

 
Unit processes used for solids handling at CBWTP include degritting, screening, gravity thickening 
(primary sludges); two-stage anaerobic digestion, belt press dewatering application of primary solids; 
and gravity belt thickening, two-stage anaerobic digestion, belt press dewatering and land application or 
lagoon storage of secondary solids.  Digested primary solids and approximately 50 percent of the 
digested secondary solids were blended with previously digested, lagoon stabilized biosolids, dewatered 
and land applied.  The remainder of the digested solids (largely digested TWAS) are pumped to the 
Triangle Lake Lagoon for storage and additional stabilization (Sections 3, 9 & 11). 
 
Solids accumulated at the base of dry weather primary clarifiers are pumped directly to the booster 
pump station.  Solids from wet weather primary clarifiers (approximately 0.5% density) are pumped to 
dry weather primaries for thickening to approximately 5% total solids.  In the event dry weather primary 
repairs are required, solids removed from dry and wet weather primaries can be diverted to three-55 feet 

                                                        
1See Section 8 for additional details on solids processing and compliance monitoring at CBWTP. 



 
 5-12 

diameter gravity thickeners (Table 5-3).  Thickened solids are then passed through in-line grinders and 
pumped to the solids booster pump station and from there into anaerobic digesters.   
 
Waste activated sludge (WAS) is thickened on three gravity belt thickeners to about 5% total solids and 
then pumped directly to first-stage anaerobic digesters. 
 
Six of eight anaerobic digesters were used to stabilize primary and secondary solids.  Five first-stage 
digesters (Digesters 5, 6, 8, 9 & 10) were used to process all primary solids generated at the CBWTP; 
digested primary and raw thickened secondary solids from the TCWTP; and 50 percent of the raw 
thickened waste activated solids produced at the CBWTP. The remaining 50 percent of raw thickened 
waste activated solids generated at the CBWTP were processed in first-stage Digester 7. Solids exiting 
Digester 7 were directed to the Triangle Lake storage lagoon for further stabilization.   
 
After first-stage digestion, solids from Digesters 5, 6, 8, 9 & 10 were directed to either Digesters 1 or 2 
(mixed second-stage digesters heated to 100°F) pending transfer via pumps to Digesters 3 and 4.  
Digester 3 was operated as a blend tank for combining freshly digested solids and older, previously 
digested solids derived from the Triangle Lake Lagoon (occasionally, Digester 4 also served as a blend 
tank).  In addition, Digester 4 was used for gas storage.  Solids withdrawn from these tanks were mixed 
with polymer, dewatered via belt filter presses, and transported to the City’s biosolids application sites. 
 
Currently, no supernating takes place from any digester. Digesters 5, 6, 8, 9 & 10 facilitate solids 
pumping to Digesters 1 and 2.  Solids from Digesters 1 and 2 are transferred to Digester 4 via gravity or 
pumping. Solids are manually pumped from Digester 4 to Digester 3. 
 
Digesters 5, 6, 8, 9 & 10 were automatically batch fed CBWTP with raw thickened primary solids, 
TCWTP digested primary solids and TWAS on a sequential basis at a rate of approximately 2,000 
gallons per dose.  Dose volumes and sequencing can be adjusted to accommodate digestion and solids 
processing needs.  Digesters 5, 6, 8, 9 & 10 received batches of TWAS on a rotating basis.  During 
each feed cycle, approximately 7,500 gallons CBWTP TWAS (1,500 gallons per digester) were fed to 
Digesters 5, 6, 8, 9 & 10 while roughly 7,500 gallons were directed to Digester 7. As is the case with 
thickened primary solids, the quantity of TWAS directed to digesters can be adjusted.  A flow-totaling 
meter registered the combined flow fed to each first-stage digester on an on-going basis and volumes 
wasted to digesters were recorded daily. 
 
Generally, grab samples of raw thickened primary and secondary digester feed sludges were collected 
separately at eight-hour intervals.  A composite of the two digester streams feed sludges made from 
three daily subsamples was used to determine the mean total and volatile solids levels entering first-
stage digestion. 
 
Anaerobically digested primary and secondary biosolids were dewatered via four belt filter presses.  All 
belt filter presses have been modified to achieve a denser cake (2 to 3% more solids) through the 
addition of six rollers and four more feet of belt length. Blended dewatered solids from the Triangle 
Lake Lagoon and freshly digested biosolids were trucked to Madison Ranches and Sherman County for 
land application at agronomic rates. 



 
 5-13 

 
Table 5-3.  CBWTP Solids Processes 

Item Value 

Primary Treatment and Gravity Thickening 
 

 

 
Primary Clarifiers (Dry Weather)  
 Number 4 
 Size 250 by 60 by 10-4 ft 
 Overflow Rate 2,666 gpd/sqft @ 120 mgd 
Gravity thickening of primary sludge (backup) 

 
 

  Thickeners 
 

 
     Number 3 
     Diameter, each, feet 55 
     Sidewater depth, feet 10 
Gravity Belt thickening of secondary sludge  
  Thickeners  
     Number 3 
     Width, each, meters 3 
     Feed flow rate, each, gpm 900 
Anaerobic digesters 1  
     Number 10 
     Diameter, feet 4 at 90 
 6 at 105 
     Sidewater depth, feet 4 at 25.3 
 6 at 37 
     Effective volume, each, cubic foot 4 at 160,000 
 6 at 320,000 
Triangle Lake Biosolids Lagoon 3  
     Area, acres 37 
     Effective Sidewater depth, feet 14 
     Dredge capacity (2 dredges), gpm 1200 (Old), 1500(New) 
Mechanical dewatering  
  High solids belt filter presses   
     Number 4 
     Belt width, meters 2 
     Solids loading rate, lb./hr/meter 750 to 1,000 
Composter2  
     Rated Capacity, dt/d 30 
     Practical Capacity, dt/d 8-10 
1Including Digesters 3 & 4, the blend tanks used to collect newly digested and older lagoon solids prior to dewatering.  Digesters 1, 2, 5, 6, 7, 
8, 9 & 10 are heated via waste heat generated by the combined heat power cogeneration system.  In October 2008, older 100 ft2 heat 
exchangers serving Digesters 5 to 8 were replaced with new 300 ft2 heat exchangers. 
2The composter was taken out of service in 1999.  In 2002, one-half of the composter (western-most two bio and cure reactors) was converted 
to an odor control system for the solids processing facilities. 
3Lagoon is currently being reconstructed as part of a capital project.  

 
 
 
 
 
 
 
 



 
 5-14  

f igure 54 2-. Co.'un:.bil &<JlM!d Wastewater Ttem:m Plaa Pnx.es$ nows Diagram 

831\18 Vl8Wn70) 

I 

~ " l 
0 

~ " 3 ; 
~ g "' 8 • • fS o 1 . . i :, 

. If t l 
ll! . l ~ ~ • • . f ~ ~ f 

• • • l 

j~ 

3 • I J 
l , . i ~ 

~ 

I 11111 • ~ 
~ u!~tl e l~ .u. 'f 

' i i § ~ 



 

6-1 

SECTION 6 

DESCRIPTION OF FACILITIES AT TCWTP 

The Tryon Creek Wastewater Treatment Plant (TCWTP) is a plug-flow activated sludge plant 
with fine air bubble diffusers and selector technology process capability (Figure 6-1).  The original 
treatment facility was constructed at the confluence of Tryon Creek and the Willamette River at 
195 Foothills Road, Lake Oswego, Oregon in 1964.  The facility was expanded in 1976 and 
upgraded in 2002.  The TCWTP receives principally domestic wastewater from a 10,200-acre 
natural basin, which drains the southwest portion of Portland and all of Lake Oswego.  

The treatment plant’s primary section can process flows up to 37.5 mgd.  Flows above 40 mgd 
have occurred through the plant’s primary system on infrequent occasions (flows >40 mgd last 
occurred in 1996).  The secondary portion of the plant was designed for 8.3 mgd; however, it can 
treat peak flows up to 20 mgd for a limited duration.  Primary effluent flows that exceed 
secondary clarifier process capacity are diverted around the secondary treatment system.  All 
flow, both diverted primary and fully treated secondary, is disinfected before being discharged to 
the Willamette River at River Mile 20.3. 

The average dry weather flow observed in 2018 was 4.42 mgd while the average wet weather 
flow during this period was 6.50 mgd and the annual average daily flow was 5.4 mgd.   

In the past year, the monthly average population equivalent [population equivalency = average 
influent flow (mgd) times average influent BOD5 (mg/l) times 8.34 (lb/gal) divided by 0.2 
(lb/user)] for the TCWTP (based on BOD5 loading) ranged from 42,734 to 59,497 users. 

No septage is currently accepted at the TCWTP. 

PRELIMINARY TREATMENT 

Wastewater enters the TCWTP from two trunk lines.  The north line receives flow from 
southwest Portland and the south line receives flow from the City of Lake Oswego.  Flow passing 
through each line is metered separately, then combined for all subsequent treatment processes. 
During 2018, approximately 70.5% of the flow received by the TCWTP was generated by the 
City of Lake Oswego.  Remaining flow was generated by sources within the City of Portland and 
unincorporated Multnomah County. 

GRIT/SCREENINGS 

Screenings are removed by two self-cleaning climber-type bar screens.  In a later process, grit is 
separated from the settled raw sludge by centrifugal cyclones and grit classifiers. Screenings 
removed by the automatic rakes are stored in a dump truck. Once sufficient material accumulates, 
screenings are hauled to the Hillsboro Landfill. Grit removed by cyclone centrifuges/grit classifiers 
are stored in a second dump truck. Once a substantial quantity of material accumulates, the grit is 
hauled to the Hillsboro Landfill. 



 

6-2 

PRIMARY TREATMENT 

Plant flow is distributed to five primary clarifiers.  Clarifiers 1, 2 and 3 each have a capacity of 
170,000 gallons and Clarifiers 4 and 5 each have a capacity of 330,000 gallons.  All clarifiers are 
equipped with endless-chain-mounted flights.  Flights collect floating scum as they travel along 
clarifier surfaces and settled solids as they travel along clarifier floors. Clarified primary effluent is 
pumped uphill to the secondary portion of the treatment works. 

PRIMARY SOLIDS HANDLING 

Floating scum is collected via skimming troughs and pumped to a 359,000-gallon first-stage 
primary anaerobic digester.  Settled primary solids are withdrawn by fixed-rate pumps, degritted 
by cyclone separators, further thickened by a 33,000-gallon gravity thickener and pumped to the 
first-stage anaerobic digester.  

First-stage anaerobic digestion is used to reduce raw thickened primary solids volume and mass. 
The heated digester averaged 98.5 °F during 2018.  Recirculating methane gas was used to mix 
the digester’s solids. Solids from that digester are directed to an unheated, unmixed 326,000-
gallon second-stage digester. 199 dry tons of digested primary solids (2,724,300 gallons; 1.75% 
average TS) were removed and transported to the CBWTP in 2018 (Table 6-1).  Digested 
primary solids exported from the TCWTP were combined with raw primary solids derived from 
the CBWTP and pumped to first-stage anaerobic digesters for co-digestion.   

 
 

Table 6-1.  Solids Exported from the TCWTP to CBWTP – 2018 
 Quantity Solids Exported to CBWTP 

Type Solids Gallons per year Dry tons per year 
Digested Primary1 2,724,300 199 
Raw Thickened Secondary2 3,828,700 758 
Total dry tons exported from TCWTP to CBWTP 957 
1Concentration of solids discharged from the base of the second-stage digester averaged approximately 1.75 % TS. 
Estimates provided by Kyle Stephens, Operations Supervisor. 
2Thickened to approximately 4.75 % solids via gravity belt thickener; estimate provided by Kyle Stephens, Operations 
Supervisor. (4.13% weighted average TS between digested and TWAS). 



 

6-3 
 

' ·-, 

Figure 6-1. Tryon Creek Wastewater Treatment Plant 

-., --, -., --, 
--

' 
\ . 
' I . . 
I 
: 
I . . 

\_ #CTIVATFD $1 UQCE ,1 
PIJMP STA1lQff 

' ' I 
' ' I 
' 
( 
' ' \ . 
\ . . 
\ 

........___.--.-----

. 
' \ . . 
. . 

_...I 



 

6-4 

SECONDARY TREATMENT 

In the activated sludge treatment process, primary effluent and return activated sludge are mixed 
and aerated by fine air bubble diffusers in two-730,000 gallon aeration basins. An additional 
730,000-gallon basin can be operated for further process detention time. Up to two 730,000-
gallon basins are used as a storage-equalization tank during peak wet weather flow periods.  In 
the aeration basins, non-settleable BOD5 and TSS were metabolized into bacterial cell mass.  The 
activated sludge from aeration basins flows to two 910,000 gallon secondary clarifiers where 
bacteria settle out and are returned to the aerators. Clarified effluent is disinfected using sodium 
hypochlorite and channeled through chlorine contact basins prior to discharge to the Willamette 
River.   

SECONDARY SOLIDS HANDLING 

Daily, biomass (equivalent to one day’s increase in organic matter) associated with microbial 
growth/reproduction is removed from the activated sludge process. Removed raw waste activated 
solids were thickened to approximately 4.75% total solids on a gravity belt and transported to the 
CBWTP.  In 2018, approximately 3,828,700 gallons (758 dry tons) of raw thickened waste 
activated solids were generated at the TCWTP (Table 6-1). Solids were hauled to the CBWTP, 
fed to first-stage anaerobic digesters and co-digested with new primary and thickened waste 
activated solids produced at the CBWTP.   

Analyses of trace inorganics, nutrients, solids, and pH in two grab samples of primary digested 
solids collected in 2018 indicate regulated constituents fell well within pollutant limits established 
in 40 CFR Part 503.13(b)(3); Table 3 (Table 6-2).   



 

 

6-5 

Table 6-2.  Mean Trace Inorganics, Nitrogen Species, Total Phosphorus, Potassium and  
pH Content in TCWTP Primary Digested Solids-2018 

 Constituent1 
 As Cd Cu Pb Hg Mo Ni Se Zn NO3-N NH3-N TKN K P TS pH 

Month (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (%) (std) 

February 2.34 1.13 231 19 2.92 5.53 21 4.43 856 34 70,600 113,000 6,790 16,700 1.9 8.0 

August 2.36 1.31 239 23 1.02 6.37 14 4.91 803 31 57,800 104,000 6,110 20,400 2.1 7.60 

Mean2 2.35 1.22 235 21 1.97 5.95 18 4.67 830  33 64,200 108,500 6,450 18,550 2.0 7.80 
1Dry weight basis. 
2Values represent the mean of samples collected February 1 to 7, 2018 and August 1 to 7, 2018. 
BOLD values reported below detection limit.   

 



 
 7-1 

SECTION 7 
SEPTAGE AND HAULED NON-RECYCLABLE WASTES 

 
 SEPTAGE PROCESSING 
 
The Spill Protection and Citizen Response Section of BES’ Compliance Division administers the 
septage program. Haulers that discharge septage at the CBWTP require both City authorization 
and a DEQ issued sewage disposal service business license.  Requests to discharge solids from 
activities not specifically cited under DEQ issued sewage disposal service business license, (e.g., 
private lift stations) may be allowed on a case-by-case basis if written permission is provided by 
DEQ; such written approval requires prior BES sanction. Currently no businesses are permitted to 
discharge sanitary wastes to the CBWTP (Portland’s Septage Ordinance and Hauler Procedures 
appear in the February 1998 Biosolids Management Plan; Appendix D). Permits are issued to 
pumpers annually and remain valid for one year (July 1 to June 30).  Septage is not accepted at 
the TCWTP.  
 
Septage is normally discharged at the CBWTP via a receiving station located immediately north of 
the replacement headworks.  Septage introduced at that location is piped directly into the 
headworks influent wet well.  Septage can also be directed to an old septage receiving station 
immediately south of the former screenings building to either a 14,500 gallon or 12,275 gallon 
collection tank where it can be isolated and tested to assure product characteristics indicate 
material received is of domestic sewage origin, prior to discharge to the City’s sewerage system.  
 
No septage was discharged at the CBWTP by a permitted sewerage disposal service business 
during 2018 (no septage has been received since 2005). In past years, septage was normally 
received between 7:00 a.m. and 4:00 p.m., Monday through Friday.  With special, case-by-case, 
advance or emergency authorization from the Spill Protection and Citizen Response Section, 
septage can also be deposited at the CBWTP at any time 24 hours per day.  Septages are only 
accepted from domestic sources located in Clackamas, Multnomah and Washington Counties.  In 
addition to domestic septage from residences, occasionally small quantities of domestic septage 
from commercial establishments, including small businesses and restaurants are received at the 
CBWTP.  No industrial process wastewater septages are allowed at the CBWTP.  
 

GRIT, SCREENINGS AND VACTOR WASTES 
 
During 2018 grit, screenings and vactor wastes collected from sewer lines feeding City treatment 
works were trucked from the CBWTP to the Wasco County Landfill (a small portion went to the 
Hillsboro landfill under the previous contract – 1/1/18 - 1/17/18) and grit and screenings from the 
TCWTP were hauled to the Hillsboro Landfill (Table 7-1).  Material produced (grit and 
screenings) and accumulated and decanted (sanitary collection system residuals) at the CBWTP 
were transported to the Wasco County Landfill by Arrow Sanitary in 2018.  Grit and screenings 